

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : SOLAVIS CONSERVATION SYSTEMS
PTY LTD
14 VALENCIA STREET
GLENROY VIC 3046

TEST NUMBER : 7-568776-NV
ISSUE DATE : 14/09/2009
PRINT DATE : 10/12/2009

SAMPLE DESCRIPTION Clients Ref: "RadiantShield Insulation"
Foil faced and backed bubble building insulation material
Colour: Silver/White/Silver Nominal composition: White
polyethylene bubble with 7um thick pure aluminium layers
Nominal thickness: 4mm Nominal mass: 270g/m2
End use: Residential and commercial insulation material

AS/NZS 4201.5-1994 Emittance

Side tested Brighter silver face

Emittance value 0.04

Tested conducted by University of Western Australia
(Solar Materials Testing Laboratory) using Gier Dunkle
DB100 Infra-Red Reflectometer The instrument has an
accuracy of +/-0.02 as specified by the manufacturer

Compliance to AS/NZS 4200.1-1994 Clause 6.3
Classification: Reflective

177334

1

(END OF REPORT)

PAGE 1

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if ammended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



APPROVED SIGNATORY

MICHAEL A. JACKSON B.Sc.(Hons)
MANAGING DIRECTOR